DRAFT ENVIRONMENTAL IMPACT

REPORT

San Francisco Westside
Recycled Water Project

PLANNING DEPARTMENT
CASE NO. 2008.0091E

STATE CLEARINGHOUSE NO. 2008052133

Draft EIR Publication Date: March 18, 2015
Draft EIR Public Hearing Date: April 23, 2015
Draft EIR Public Comment Period: March 18, 2015 to May 4, 2015

Wiritten comments should be sent to:
> Sarah Jones Environmental Review Officer
SAN FRANCISCO 1650 Mission Street, Suite 400 | San Francisco, CA 94103

PLANNING .
DEPARTMENT or Email Sarah.B.Jones@sfgov.org




DATE: March 18, 2015

TO: Distribution List for the San Francisco Westside
Recycled Water Project Draft EIR

FROM: Sarah B. Jones, Environmental Review Officer

SUBJECT:  Request for the Final Environmental Impact Report for the
[...]
Proposed Limit of Construction
Feet

San Francisco Westside Recycled Water Project EIR
Figure 3-3
Existing Conditions — Golden Gate Park Central Reservoir

SOURCE: ESA, 2014



3. Project Description

3.3.3 Presidio of San Francisco/Presidio Golf Course

The Presidio of San Francisco is located on the northern end of the San Francisco peninsula. The Presidio is
generally bounded on the north by San Francisco Bay, on the east by Lyon Street, on the south by Pacific
Avenue and Lake Street, and on the west by the Pacific Ocean. The Presidio is within the Golden Gate
National Recreation Area and contains a variety of historical and cultural features, including the
San Francisco National Cemetery, the Presidio Golf Course, and the Public Health Services District.?

The Presidio Golf Course is used for public recreation purposes and consists of facilities that are typically
associated with golf courses, including greens, landscaping, and one- or two-story clubhouse facilities.
The Presidio Golf Course is part of the Presidio National Historic Landmark. The proposed pipelines
would connect to existing underground supply lines approximately one-half block north of Lake Street on
14th Avenue, adjacent to the Presidio.

3.3.4 Lincoln Park

The Lincoln Park Golf Course is located in northwest San Francisco at 300 34th Avenue at Clement Street.
The course covers approximately 112 acres and consists of facilities that are typically associated with golf
courses, including greens, landscaping, and one- or two-story clubhouse facilities. The proposed pipelines
would connect to an existing irrigation pump station north of the intersection of Clement Street and
39th Avenue.

3.3.5 Proposed Pipeline Routes

The recycled water transmission pipelines would run through the Sunset District within city streets from
the recycled water treatment facility at the Oceanside WPCP to the existing Central Reservoir in Golden
Gate Park (both described above), through the Richmond District within city streets to proposed customers
in Lincoln Park and the Presidio, and along Oak Street to serve the Panhandle. The majority of the pipeline
between the Oceanside WPCP and the Central Reservoir would run along Skyline Boulevard, 36th Avenue,
34th Avenue, and Overlook Drive. Pipelines between the Central Reservoir and Lincoln Park Golf Course
and the Presidio would, for the most part, be routed along Cabrillo Street, 36th Avenue, 24th Avenue, Anza
Street, and 16th Avenue.

3.3.6 San Francisco Zoo

The San Francisco Zoo is located in southwest San Francisco at 1 Zoo Road, which is at the intersection of
the Great Highway and Sloat Boulevard. The Zoo is bounded on the south by the Oceanside WPCP and the
California Army National Guard Armory, on the east by Skyline Boulevard/State Route 35, on the north by
Sloat Boulevard, and on the west by the Great Highway. The Zoo encompasses 100 acres and is managed

The San Francisco National Cemetery is located in the north-central portion of the Presidio at 1 Lincoln Boulevard, just to
the southwest of the intersection of Lincoln Boulevard and Sheridan Avenue. The Presidio Golf Course is located at
300 Finley Road near the intersection of Arguello Boulevard and West Pacific Avenue in the southern portion of the
Presidio. The Public Health Services District is also located in the southern portion of the Presidio, off of Wedemeyer Street,
south of the Presidio Golf Course and west of Highway 1.

San Francisco Westside Recycled Water Project 3-10 March 2015
Case No. 2008.0091E



3. Project Description

and operated by the private, nonprofit San Francisco Zoological Society in partnership with the CCSF.10 If
the Zoo were to be included as a recycled water customer in the future, it would be necessary to construct
new recycled water distribution facilities. This analysis assumes that facilities would be sited at the Zoo
maintenance yard to the southwest of the visitor-serving areas of the Zoo or within a portion of the visitor
parking area. These potential reservoir locations are covered with asphalt or exposed soil with no mature
vegetation. The near-surface soils are disturbed due to past and current activities.!!

3.4 Project Characteristics

3.4.1 Facility Descriptions
Recycled Water Facilities at the Oceanside WPCP Site

Recycled Water Treatment Plant and Storage Facilities

A recycled water treatment plant would be constructed within the existing Oceanside WPCP complex and
partially within the California Army National Guard property that is currently used as a landscaped berm
and parking lot (see Figures 3-4 and 3-5). The treatment plant would have an annual average production
capacity of up to 2 mgd, but would be sized to meet peak-day demands (during summer months) of up to 5
mgd. The proposed two-story treatment building would be approximately 40 to 45 feet high and
approximately 30,000 square feet in total area, and would be constructed of reinforced concrete and glass
with a green roof. The treatment plant would house water treatment equipment, electrical controls,
pumping equipment, and other appurtenant equipment required for the proposed treatment process
summarized below. The treatment building would also contain an electrical substation, operations room,
and motor control center. The building design would be similar to that of existing buildings at the
Oceanside WPCP site. The proposed treatment plant would be located in the northeast corner of the
parking lot at the Oceanside WPCP, with a treatment reservoir constructed below the new facility.1?

The interior of the existing chemical building at the Oceanside WPCP (Building 510) would be
reconfigured to house the chemical storage tanks and feed systems needed for the recycled water
treatment processes. In addition, the existing chlorine contact channel at the Oceanside WPCP (Building
530) would be reconfigured to provide 760,000 gallons of secondary effluent equalization storage, which
would provide for steady flow to the recycled water facility during periods of low flow to the Oceanside
WPCP. The chlorine contact channel would be reconfigured by changing the positions of the existing gate
valves!? on the bypass channel. Secondary effluent pumps would pump water from either the chlorine
contact channels (during dry weather) or the secondary effluent channel (during wet weather).14

10 San Francisco Zoological Society, “Zoo Fact Sheet,” July 19, 2011. Available online at http://web.archive.org/web/

20110719005753/http://www.sfzoo.org/openrosters/ViewOrgPageLink.asp?LinkKey=14092&orgkey=1903, Accessed

September 25, 2014.

Environmental Science Associates, SFPUC San Francisco Westside Recycled Water Project, Draft Historic Context and

Archaeological Survey Report, Prepared for San Francisco Planning Department Environmental Planning Division and San

Francisco Public Utilities Commission, December 2014.

12 SFPUC, San Francisco Westside Recycled Water Project (Project No. CUW 30201), Draft Conceptual Engineering Report,
October 2013.

13" A multipurpose bi-directional shutoff valve used for commercial and industrial applications.

14 SFPUC, San Francisco Westside Recycled Water Project (Project No. CUW 30201), Draft Conceptual Engineering Report, October
2013.

11

San Francisco Westside Recycled Water Project 3-11 March 2015
Case No. 2008.0091E



‘—_‘\I

Ay Nexfonea) @uere]

(® Mieshenical
Buflicling)

Recyeled Weler
1
®
Pump
Recyelee Weiier
[Plpeline Oplion 2

Existing Oceanside WPCP

[ Proposed Recycled Water Treatment Plant

Proposed Pipeline

Proposed Limit of Construction
Proposed On-Site Staging Area
(E) Existing

0 T 100

Feet

SOURCE: ESA; Google Maps

San Francisco Westside Recycled Water Project EIR

Figure 3-4
Recycled Water Treatment Plant — Proposed Project
Components and Construction Areas

3-12



€l-¢

| 14-0" | 14-0" | 14-0" | 14-0" | 14-0" | 14-0" | 14-0"

| 14-0"

| 16-0'

| Penthouse Roof

! \ ! ! ! \ ————

1 52'-0"

==

R et

il

i
I
I
I
I
I
I
|

R e e e

LEVEL 1
= = )

0-0"

TOP OF
RESERVIOR
FLOOR

Lo L ___Q
=
©
[}

is-o

East Elevation

2

kw-o‘ 14-0" 14'-0" 14'-0" 14-0" 14-0" 14'-0" 14-0" 14'-0
I I I i i I I i

L] U] U] U] U] U] U] U] LT
West Elevation
0 20
[ —
Feet

T
WET WELL -20' - O

LEVEL 3

36-6"

,
Penthouse Roof

52'-0"

oy LEVELS ¢

T\ 38'-0"

LEVEL 2

e

—

18 -6"

| LEVEL 14,

North Elevation

38-6"

L]

L o-0

TOP OF

RES(I%RVIOR

FLOOR
R

—5

WETWELL -20'-0"

LEVEL 3 o
38 -0"

H LEVEL 2

[my
T

18- 6"

LT

0 Y

South Elevation

SOURCE: SFPUC, 2014; ESA

\L\éi

San Francisco Westside Recycled Water Project EIR

Figure 3-5

Recycled Water Treatment Facility - Elevations



3. Project Description

Two underground storage reservoirs would be constructed beneath the treatment facility, including a
350,000-gallon reservoir used during the treatment process and a 40,000-gallon wet well used to submerge
pumps. Three transmission pumps would be installed in an aboveground pump station (approximately
50 by 100 feet and 20 feet high) to convey recycled water from the facility to the Central Reservoir in Golden
Gate Park (two duty and one standby). These three pumps would have motors of up to 200 horsepower
(1,400-gallon-per-minute capacity), and space would be available to install two pumps in the future (one
duty and one standby, with motors of up to 75 horsepower and 700 gallons per minute) to serve potential
future users. All pumps would be located in a building enclosure.

Treatment Process

The recycled water treatment plant would treat secondary effluent (wastewater that has gone through
secondary treatment) from the Oceanside WPCP to remove suspended and dissolved solids, bacteria,
viruses, organic materials, and other constituents, resulting in treated water that meets and/or exceeds the
regulatory requirements of the California Department of Public Health for disinfected tertiary recycled
water.!> The proposed recycled water treatment process includes microfiltration/ultrafiltration (MF),
reverse osmosis (RO), and ultraviolet light (UV) disinfection.!® The MF membrane system would remove
suspended solids. From the MF filtrate reservoir, the water would be pumped to the RO system to reduce
dissolved salts, ammonia, and nutrients. The advanced treated recycled water would then be disinfected
with UV disinfection.!” The recycled water treatment plant would also contain chemical feed systems for
coagulant, acid, and base, as well as other chemicals used in the treatment process. Typically, a chlorine
residual is introduced into recycled water to prevent biological growth in the proposed distribution
systems and in the existing irrigation distribution and sprinkler systems, and chlorine might be
introduced into recycled water as part of the project.

Reverse-Osmosis Concentrate (Brine) Disposal

The recycled water treatment process would produce a residual reverse-osmosis concentrate, which is a
concentrated brine solution. This brine would be conveyed to the ocean for disposal through the existing
Oceanside WPCP Southwest Ocean Outfall. A short segment of pipeline would be routed inside of the

15 The water quality criteria, treatment process requirements, and treatment reliability criteria for water recycling
operations established by the California Department of Health Services are set forth in Title 22, Division 4, Chapter 3 of
the California Code of Regulations. Under this regulation, “disinfected tertiary recycled water” means filtered and
subsequently disinfected wastewater that meets the following criteria:

(a) The filtered wastewater has been disinfected by either: (1) a chlorine disinfection process following filtration that
provides a CT value (the product of total chlorine residual and modal contact time measured at the same point) of
not less than 450 milligram-minutes per liter at all times, with a modal contact time of at least 90 minutes, based on
peak dry-weather design flow; or (2) a disinfection process that, when combined with the filtration process, has been
demonstrated to inactivate and/or remove 99.999 percent of the plaque-forming units of F-specific bacteriophage
MS2, or polio virus, in the wastewater. A virus that is at least as resistant to disinfection as polio virus may be used
for the demonstration.

(b) The median concentration of total coliform bacteria measured in the disinfected effluent does not exceed a most
probable number (MPN) of 2.2 per 100 milliliters (mL) utilizing the bacteriological results of the past 7 days for
which analyses have been completed, and the number of total coliform bacteria does not exceed a MPN of 23 per
100 mL in more than one sample in any 30-day period. No sample shall exceed a MPN of 240 total coliform bacteria
per 100 mL.

Reverse osmosis can remove more than 99% of large pharmaceutical molecules, as indicated by the World Health

Organization’s information sheet regarding pharmaceutical chemicals (http://www.who.int/water_sanitation_health

lemerging/info_sheet_pharmaceuticals/en/, accessed February 26, 2015)

17 SFPUC, San Francisco Westside Recycled Water Project (Project No. CUW 30201), Draft Conceptual Engineering Report,
October 2013.

16

San Francisco Westside Recycled Water Project 3-14 March 2015
Case No. 2008.0091E



3. Project Description

Oceanside WPCP from the recycled water treatment plant to connect to the existing plant outfall. In
addition, an overflow pipeline (about 750-linear-foot and approximately 24 inches in diameter) would
initiate at the proposed treatment facility building, traverse the existing Oceanside WPCP campus, and
exit the WPCP to the west via the West Tunnel access to Great Highway.

Recycled Water Facilities at the Central Reservoir Site

At the Central Reservoir, the existing pump station (which is approximately 40 feet by 60 feet and
approximately 19 feet tall) would pump recycled water into the Golden Gate Park irrigation system. An
additional pump station would be added adjacent to the existing facility and would house four
distribution pumps (three duty and one standby) with up to 100 horsepower motors (833 gallons per
minute), as well as two 8,500-gallon hydropneumatic tanks to pump recycled water from storage to serve
Lincoln Park and the Presidio (see Figures 3-6 and 3-7). With the inclusion of the new pump station and
associated new underground reservoir discussed below, additional storage or pumps would not be
required at Lincoln Park or the Presidio. The proposed pump station and yard would be a single-story
concrete building, approximately 80 feet by 50 feet, with a height of approximately 20 feet or less.
Building design would be similar to the existing pump station.

The project would use Golden Gate Park’s existing Central Reservoir and would construct an 840,000-gallon
buried storage reservoir adjacent to the existing reservoir and underneath the proposed new pump station.
The underground reservoir would be approximately 80 feet by 160 feet by 15 feet deep. It might be
necessary to provide connections between the existing and proposed storage tanks, as well as to modify the
existing pump station to provide the sufficient pressure to enable distribution of recycled water to the park.
Should recycled water become unavailable during a service outage or emergency, two backup supply
options would be available. Under the proposed project, an existing irrigation pipeline within Overlook
Drive would be converted to a potable supply pipeline and connected to an existing potable water pipeline
on Transverse Drive at the intersection with Overlook Drive. The existing irrigation pipeline would be
connected to the new reservoir so that potable water could be added to the reservoir if needed. In addition,
under a separate project, the SFPUC San Francisco Groundwater Supply Project, a pipeline is proposed that
would supply groundwater to the existing Golden Gate Park reservoir when needed.!8

Recycled Water Distribution System

Distribution Pumps

In addition to the distribution pumps described above for the Oceanside WPCP and Central Reservoir